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REP QTE REF DESCRIPTION ANGLAIS
1 1 FC0111.089 CADRE SPIRIT FRAME SPIRIT
2 2 PC0425.011 AXE DE PEDALE HEX SLOTTED NUT M8
3 2 B2.C08 ECROU CRENELE M8 NYLSTOP HEX SLOTTED NUT M8
4 2 PC0423.002 BOUCHON PLASTIQUE TUBE D12 PLASTIC TOP TUBE D12
5 1 PC0131.033 PLANCHER ALU ALU BOARD
6 1 PC0451.004 RESERVOIR KG LEFT PEDAL
7 1 PC0422.030 PEDALE GAUCHE LEFT PEDAL
8 1 PC0421.030 PEDALE DROITE RIGHT PEDAL
9 1 PC0423.015 RESSORT DE PEDALE GAUCHE SEAT
10 2 B1.T0620 VIS TH M6X20 FT 8.8 ZINC SCREW TH 6X20 8.8
11 1 PC0711.003 ARRET DE GAINE REGLABLE D6 THROTTLE CABLE ADJUSTER D6
12 6 B3.P0614 RONDELLE PLATE d6 D14 ®p1.2 ZINC FLAT WASHER d6 D14 EP1.2
13 1 PC0113.003 BOUCHON PLASTIQUE TUBE D32 PLASTIC TOP TUBE D32
14 1 PC0141.021 SIEGE SEAT
15 1 PC0511.008 PLATINE ALU D32 DRILLED ENGINE MOUNT
16 2 PC0512.004 COLLIER DE PLATINE 28/30/32 AL PLATE COLLAR 28/30/32 AL
17 2 B1.C1050P VIS CHC M10X50 FP ZINC SCREW CHC 10X50 8.8
18 1 B1.T10100 VIS TH M10X50 FT 8.8 ZINC SCREW TH 10X50 8.8
19 1 B2.10 ECROU M10 ZINC NUT M10
20 1 PC0454.001 RECUPERATEUR ESSENCE GAS SYPHON
21 6 PC0711.111 RONDELLE CUVETTE D6 ALU NOIR ALU KONICAL WASHER D6 BLACK
22 6 PC0132.004 RONDELLE PLASTIQUE d6 D20 EP4 RUBBER WASHER
23 6 B2.N06 ECROU M6 NYLSTOP ZINC NUT M6 NYLSTOP
24 6 B1.F0625 VIS FHC M6X25 FT 8.8 ZINC SCREW FHC 6X25 8.8
25 2 B2.N08 ECROU M8 NYLSTOP ZINC NUT M8 NYLSTOP
26 1 PC0323.020COLLIER DE FIXATION DE DURITE D4.8 ZINC SCREW CHC 8X55 8.8
27 3 B2.06 ECROU M6 ZINC NUT M6
28 1 PC0423.014 RESSORT DE PEDALE DROITE RIGHT PEDAL SPRING
29 7El®ment 1 PC0142.012 570 122 ZINC NUT M8 NYLSTOP
29 4El®ment 9 PC0142.012 ECROU M8 NYLSTOP ZINC NUT M8 NYLSTOP
29 2El®ment 6 PC0142.012 VIS FHC M8X60 ZINC SCREW FHC 8X60 8.8
29 4El®ment 10 PC0142.012RONDELLE PLATE d8 D16 EP2 ZINC FLAT WASHER d8 D16 EP2
29 4El®ment 3 PC0142.012 570 125 ZINC SCREW FHC 8X30 8.8
29 2El®ment 2 PC0142.012 570 120 ALU KONICAL WASHER D30 BLACK
29 4El®ment 4 PC0142.012RONDELLE CUVETTE D30 ALU NOIR ALU KONICAL WASHER D30 BLACK
29 1El®ment 7 PC0142.012 VIS FHC M8X45 FT 8.8 ZINC SCREW FHC 8X45 8.8
30 1 B1.T0630 VIS TH M6X30 FT 8.8 ZINC SCREW TH 6X30 8.8
31 2 B3.08OND RONDELLE ONDUFLEX M8  WASHER ONDUFLEX M8
32 2 B5.0218 GOUPILLE FENDUE 2X18 ZINC SPLIT PIN D2 L18
33 2 FC0142.011 RONDELLE POUR SIEGE WASCHER FOR SEAT

34

35
37
36

REPQTE REF DESCRIPTION ANGLAIS
34 1 PC0452.001 PLONGEUR RESERVOIR FUEL TANK PIPE
35 1 PC0711.101 PAPILLON DE SERRAGE WING SCREW
36 1 PC0453.004 BOUCHON RESERVOIR TANK CAP
37 1 PC0453.006 JOINT DE BOUCHON RESERVOIR CAP SEAL FOR TANK

25

30

27 27
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CHASSIS EQUIPEMENTS ECLATE CHASSIS SPIRIT
SODIKART

BODY FRAME/EQUIPMENTS

N° Référence Désignation Qté N° Référence Désignation Qté
1 PC0111.089 CADRE SPIRIT 1

PEDALS AXLE2 PC0425.011 AXE DE PEDALES 2
M8 CASTLE NUT3 B2.C08 ECROU M8 A CRENEAUX 2
PLASTIC TOP TUBE D124 PC0423.002 BOUCHON PLASTIQUE TUBE D12 2
BLACK  FLOOR TRAY5 PC0131.033 PLANCHER ALU NOIR 1
REMOVABLE PETROL TANK 8L6 PC0451.004 RESERVOIR 8L CIK EXTRACTIBLE 1
LEFT PEDAL7 PC0422.030 PEDALE GAUCHE 1
RIGHT PEDAL8 PC0421.030 PEDALE DROITE 1
LEFT PEDAL SPRING9 PC0423.015 RESSORT DE PEDALE GAUCHE 1
ZINC SCREW TH 6X20 8.810 B1.T0620 VIS TH M6X20 FT 8.8 2
THROTTLE CABLE ADJUSTER D611 PC0711.003 ARRET DE GAINE REGLABLE D6 1
ZINC FLAT WASHER d6 D14 EP1.212 B3.P0614 RONDELLE PLATE d6 D14 EP1.2 6
PLASTIC PLUG D3213 PC0113.003 BOUCHON PLASTIQUE TUBE D32 1
POLYESTER SEAT T114 PC0141.030 SIEGE POLYESTER ORDI T1 1
POLYESTER SEAT T214 PC0141.031 SIEGE POLYESTER ORDI T2 1
POLYESTER SEAT T314 PC0141.032 SIEGE POLYESTER ORDI T3 1
POLYESTER SEAT T414 PC0141.033 SIEGE POLYESTER ORDI T4 1
DRILLED ENGINE MOUNT D3215 PC0511.110 PLATINE ALU D32 PERCEE ROTAX 1
ENGINE MOUNT DIAM 3215* PC0511.008 PLATINE ALU D32 1
PLATE COLLAR 28/30/32 AL16 PC0512.004 COLLIER DE PLATINE 28/30/32 AL 1
ZINC SCREW CHC 10X50 8.817 B1.C1050P VIS CHC M10X50 FP 8.8 2
ZINC SCREW TH 10X100 8.818 B1.T10100 VIS TH M10X100 FT 8.8 1
ZINC NUT M1019 B2.10 ECROU M10 1
GAS SYPHON20 PC0454.001 RECUPERATEUR ESSENCE 1
ALU KONICAL WASHER D6 BLACK21 PC0711.111 RONDELLE CUVETTE D6 AOS NOIR 6
BOARD RUBBER WASHER22 PC0132.004 RONDELLE PLASTIQUE d6 D20 EP4 6
ZINC NUT M6 NYLSTOP23 B2.N06 ECROU M6 NYLSTOP 6
ZINC SCREW FHC 6X25 8.824 B1.F0625 VIS FHC M6X25 FT 8.8 6
ZINC NUT M8 NYLSTOP25 B2.N08 ECROU M8 NYLSTOP 2
RUBBER LINED CLIPS26 PC0323.020 COLLIER DE SERRAGE 1
ZINC NUT M627 B2.06 ECROU M6 3
RIGHT PEDAL SPRING28 PC0423.014 RESSORT DE PEDALE DROITE 1
FIXATION KIT FOR SEAT29 PC0142.012 KIT FIXATION SIEGE 1
ZINC SCREW TH 6X30 8.830 B1.T0630 VIS TH M6X30 FT 8.8 1
 WASHER ONDUFLEX M831 B3.08OND RONDELLE ONDUFLEX M8 2

ZINC SPLIT PIN D2 L1832 B5.0218 GOUPILLE FENDU D2 L18 2
SPACERS FOR SEAT33 PC0142.011 KIT RONDELLES ALU POUR SIEGE 1
FUEL TANK PIPE34 PC0452.001 PLONGEUR RESERVOIR 1
WING SCREW35 PC0711.101 PAPILLON DE SERRAGE 1
KG TANK CAP36 PC0453.004 BOUCHON DE RESERVOIR KG 1
CAP SEAL FOR ECO TANK37 PC0453.006 JOINT DE BOUCHON DE RESERVOIR 1

xx* : option 1.1
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REP QTE REF DESCRIPTION ANGLAIS
1 1 PC0632.017 FIXATION PONTON G KG UNICO
2 1 PC0632.016 FIXATION PONTON D KG UNICO ZINC NUT M6 NYLSTOP
3 1 PC0612.016 FIXATION SPOILER SUP UNICO/STI HIGH SPOILER UN/ST FIXATION
4 2 PC0642.027 FIXATION HAUTE NASSEAU ZINC SCREW BHC 6X16 10.9
5 28 B2.N06 ECROU M6 NYLSTOP ZINC NUT M6 NYLSTOP
6 1 PC0612.017 FIXATION SPOILER INF UNICO/STI SPOILER UNICO/STILO FIXATION
7 6 B1.C0635 VIS CHC M6X35 FP ZINC SCREW BHC 6X16 10.9
8 6 B1.B0616RT VIS BHC M6X16 FT 10.9 ZINC SCREW BHC 6X16 10.9
9 4 PC0632.020 MANCHON POUR PARE CHOCS BLACK SPOILER FIXATION KIT
10 1 PC0612.008 KIT FIXATION SPOILER NOIR BLACK SPOILER FIXATION KIT
11 1 PC0642.050 PLAQUE NUMERO JAUNE NUMBER PLATE YELLOW
12 2 B1.F0625 VIS FHC M6Į25 FT 8.8 ZINC FLAT WASHER d6 D24 EP1.2
13 2 PC0642.065 COLLIER DE FIXATION PLAQUE NUMERO
14 12 B3.P0624 RONDELLE PLATE d6 D24 EP1.2 ZINC FLAT WASHER d6 D24 EP1.2
15 2 PC0633.352 PONTON KG UNICO CIK08 ROUGE ZINC SCREW FHC 6X20 8.8
16 1 PC0641.021 NASSEAU KG UNICO HAUT ROUGE        ALU KONICAL WASHER D6 BLACK
17 1 PC0613.025 SPOILER KG UNICO CIK08 ROUGE KG UNICO SPOILER SILVER
18 1 PC0642.101 ADHESIF JAUNE NÁ1 YELLOW STICKER NÁ1
19 1 PC0641.020 NASSEAU KG UNICO BAS ROUGE KG UNICO SPOILER SILVER
20 2 PC0622.323 KIT FIXATION PARE CHOC AR D32 REAR BUMPER ATTACH D32
21 14 B1.F0620 VIS FHC M6X20 8.8 ZINC SCREW FHC 6X20 8.8
22 16 PC0711.111 RONDELLE CUVETTE D6 ALU NOIR ALU KONICAL WASHER D6 BLACK
23 1 PC0621.023 PARE CHOC AR      
24 1 PC0623.006 BARRE ANTI ENCASTREMENT L600 PROTECTION BAR L600

2.1

SPIRITCARROSSERIE PROTECTIONS
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CARROSSERIE PROTECTIONS ECLATE CHASSIS SPIRIT
SODIKART

BODY/PROTECTIONS

N° Référence Désignation Qté N° Référence Désignation Qté
LEFT SIDE BUMPER SUPPORT1 PC0632.017 FIXATION PONTON G KG UNICO 1
RIGHT SIDE BUMPER SUPPORT2 PC0632.016 FIXATION PONTON D KG UNICO 1
HIGH SPOILER UN/ST FIXATION3 PC0612.016 FIXATION SPOILER SUP UNICO/STI 1
FRONT PANEL STANDS4 PC0642.020 KIT FIXATION NASSEAU KG CIK08 1
ZINC NUT M6 NYLSTOP5 B2.N06 ECROU M6 NYLSTOP 22
SPOILER UNICO/STILO FIXATION6 PC0612.017 FIXATION SPOILER INF UNICO/STI 1
ZINC SCREW CHC 6X35 8.87 B1.C0635 VIS CHC M6X35 FP 8.8 6
PANHEAD SCREW BHC 6X16 DIN 6038 B1.B0616RT VIS BHC M6X16 AVEC RONDELLE 2
PLASTIC WASHED9 PC0632.020 MANCHON POUR PARE CHOCS 4
UNICO/STILO SPOILER FIXATION K10 PC0612.018 KIT FIXATION SPOILER UNICO/STI 1
NUMBER PLATE YELLOW11 PC0642.050 PLAQUE NUMERO JAUNE 1
ZINC SCREW FHC 6X25 8.812 B1.F0625 VIS FHC M6X25 FT 8.8 2
SINGLE PIPE RING PLATES NUMBER13 PC0642.065 COLLIER DE FIXATION PLAQUE N° 2
ZINC FLAT WASHER d6 D14 EP1.214 B3.P0614 RONDELLE PLATE d6 D14 EP1.2 12
KG UNICO CIK08 FAIRING RED15 PC0633.352 PONTON KG UNICO CIK08 ROUGE 2
HIGH KG FRONT FAIRING RED16 PC0641.021 NASSEAU KG UNICO HAUT ROUGE 1
KG UNICO CIK08 SPOILER-RED17 PC0613.025 SPOILER KG UNICO CIK08 ROUGE 1
SELF-ADHESIVE NUMBERS N°018 PC0642.100 NUMERO COURSE ADHESIF N°0 1
SELF-ADHESIVE NUMBERS N°118 PC0642.101 NUMERO COURSE ADHESIF N°1 1
SELF-ADHESIVE NUMBERS N°218 PC0642.102 NUMERO COURSE ADHESIF N°2 1
SELF-ADHESIVE NUMBERS N°318 PC0642.103 NUMERO COURSE ADHESIF N°3 1
SELF-ADHESIVE NUMBERS N°418 PC0642.104 NUMERO COURSE ADHESIF N°4 1
SELF-ADHESIVE NUMBERS N°518 PC0642.105 NUMERO COURSE ADHESIF N°5 1
SELF-ADHESIVE NUMBERS N°6/918 PC0642.106 NUMERO COURSE ADHESIF N°6/9 1
SELF-ADHESIVE NUMBERS N°718 PC0642.107 NUMERO COURSE ADHESIF N°7 1
SELF-ADHESIVE NUMBERS N°818 PC0642.108 NUMERO COURSE ADHESIF N°8 1
LOW KG FRONT FAIRING RED19 PC0641.020 NASSEAU KG UNICO BAS ROUGE 1
REAR BUMPER ATTACH D3220 PC0622.323 KIT FIXATION PARE CHOC AR D32 2
ZINC SCREW FHC 6X20 8.821 B1.F0620 VIS FHC M6X20 FT 8.8 12
ALU KONICAL WASHER D6 BLACK22 PC0711.111 RONDELLE CUVETTE D6 AOS NOIR 14
REAR BUMPER L60023 PC0621.023 PARE CHOC ARRIERE L600 1
PROTECTION BAR L60024 PC0623.006 BARRE ANTI ENCASTREMENT L600 1

xx* : option 2.1
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REP QTE REF DESCRIPTION ANGLAIS
1 8 B2.N08E ECROU M8 NYLSTOP A EMBASE ZINC FLANGE NUT M8 NYLSTOP
2 1 PC0311.015 MAITRE CYLINDRE COMPETITION ZINC SCREW CHC 6X30 8.8
3 2 PC0321.005 AGRAFE LONGUE BRAKE ROD(LONG) FASTENER
4 1 PC0322.018 TRINGLE DE FREIN L335 BRAKE ROD L335
5 1 El®ment 2 kit durit frein ETRIER ARRIERE HYDR HYDRAULIC REAR CALIPER
6 1 PC0331.038 ETRIER ARRIERE HYDR HYDRAULIC REAR CALIPER
7 1 PC0331.032 SUPPORT ETRIER ARBRE D40/D50 PRIM CALIPER STAND
8 1 PC0341.207 DISQUE DE FREIN Ï205 ZINC SCREW CHC 6X30 8.8
9 2 B1.C0630 VIS CHC M6X30 FT ZINC SCREW CHC 6X30 8.8
10 2 B1.C0825 VIS CHC M8X25 FT 8.8 ZINC SCREW CHC 8X25 8.8
11 2 B1.C0850BP VIS CHC M8X50 FP TETE REDUITE ZINC SCREW CHC 8X50 8.8
12 6 B1.T0830 VIS TH M8X30 FT 8.8 ZINC SCREW TH 10X30 8.8
13 2 B2.06 ECROU M6 ZINC NUT M6
14 3 B2.N06 ECROU M6 NYLSTOP ZINC NUT M6 NYLSTOP
15 2 B2.N08 ECROU M8 NYLSTOP ZINC NUT M8 NYLSTOP
16 4 B3.P0614 RONDELLE PLATE d6 D14 ®p1.2 ZINC FLAT WASHER d6 D14 EP1.2
17 3 PC0332.012 ENTRETOISE d8 D16 EP8.5 AOS NOIRBLACK FRONT&REAR CALIPER RING
18 2 B1.F0850 VIS FHC M8X50 ZINC SCREW FHC 8X50 8.8
19 2 PC0142.020 BAGUE PLASTIQUE L10 PLASTIC SPACER L10
20 1 PC0342.001 PATIN DE PROTECTION DISQUE DOUBLE BRAKE CABLE TIGHTENER
21 1 PC0711.042 SERRE CABLE FREIN DOUBLE DOUBLE BRAKE CABLE TIGHTENER
22 3 B1.T0860P VIS TH M8X60 FP 8.8 ZINC SCREW TH 8X60 8.8
23 1 PC0651.011 CARTER DE CHAINE ENVELOP WRAPPING CHAIN GUARD
24 2 PC0711.112 RONDELLE CUVETTE D8 ALU NOIR ALU KONICAL WASHER D8 BLACK
25 1 B1.B0616RT VIS BHC M6X16 FT 10.9 ZINC SCREW BHC 6X16 10.9
26 1 PC0326.004 CABLE FREIN MECANIQUE BRAKE (MECHANIC) CABLE
27 1 PC0323.021 COLLIER DE FIXATION DURITE D12.7 H FRAME
28 13 B3.P0816C RONDELLE PLATE d8 D16 EP1.6 ZINC FLAT WASHER d8 D16 EP1.6
29 1 PC0271.501 ARBRE CREUX D50 ep2 HOLLOW AXLE D50
30 3 PC0275.024 SUPPORT ROULEMENT D90 BEARING CAGE(90mm) type "X"
31 2 PC0261.055 JANTE AR MAG 210MM MAG REAR WHEEL 210MM
32 4 PC0273.008 CLAVETTE 8X3 L50 (AVEC PICOTS) 125 MAX EXHAUST BRACKET KIT
33 1 PMFR373.005 KIT DE FIXATION DE POT 125MAX 125 MAX EXHAUST BRACKET KIT
34 3 PC0274.029 ROULEMENT DE PALIER D50/90 REAR AXLE BEARING D50/90
35 2 PC0252.031 MOYEU Ï50 L90
36 1 PC0291.501 PORTE DISQUE Ï50 SPROCKET HUB DIAM 50MM
37 1 PC0281.500 PORTE COURONNE D50 / 2000 SPROCKET HUB DIAM 50MM

52

51

50

49

REP QTE REF DESCRIPTION ANGLAIS
49 1 PC0312.004 RESERVOIR COMPLET MAITRE CYL
50 1 PC0315.003 CACHE POUSSIERE MAITRE CYL DUST COVER/MASTER CYL
51 1 PC0322.006 LEVIER DE POMPE HYDRAULIQUE LEVEL MASTER CYLINDER

54

53

REP QTE REF DESCRIPTION ANGLAIS
53 2 PC0351.021 PLAQUETTE GRIMECA GRIMECA BRAKE PADS(set of2)
54 1 B5.0563 GOUPILLE FENDUE 5X63 ZINC SPLIT PIN D5 L63

39

40

REP QTE REF DESCRIPTION ANGLAIS
39 1 PC0264.001 VALVE TUBLESS COURTE SHORT TUBLESS VALVE
40 1 PC0263.104 KIT 6 GRIPSTERS FREE LINE 6 GRIPSTERS SET FREELINE WHEEL

57
58

REP QTE REF DESCRIPTION ANGLAIS
57 2 B1.C0830 VIS CHC M8X30 FT 8.8 ZINC SCREW CHC 8X30 8.8
58 2 B3.S0813 RONDELLE DE SECURITE d8 D13  

42 41

43

44

REP QTE REF DESCRIPTION ANGLAIS
41 2 B3.S0610 RONDELLE DE SECURITE d6 D10 ZINC FLAT WASHER d6 D10 EP1
42 2 B1.C0630N VIS CHC M6X30 FT 12.9 ZINC SCREW CHC 6X30 8.8
43 6 B1.B0625 VIS BHC M6X25 FT 10.9 ZINC SCREW BHC 6X25 10.9
44 6 B2.B06 ECROU M6 BDR NUT M6 STOVER

55

REP QTE REF DESCRIPTION ANGLAIS
55 6 B1.C0620 VIS CHC M6X20 FT 8.8 ZINC SCREW CHC 6X20 8.8
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TRAIN AR FREINAGE ECLATE CHASSIS SPIRIT
SODIKART

REAR AXLE/BRAKE

N° Référence Désignation Qté N° Référence Désignation Qté
ZINC FLANGE NUT M8 NYLSTOP1 B2.N08E ECROU M8 NYLSTOP A EMBASE 2
 MASTCYL HYD BRAKE PU2 PC0311.015 MAITRE CYLINDRE 1
BRAKE ROD(LONG) FASTENER3 PC0321.005 AGRAFE LONGUE 2
BRAKE ROD L3354 PC0322.018 TRINGLE DE FREIN L335 1
AVIONIC BRAKE HOSE5 PC0324.001 DURITE DE FREIN L1060 1
HYDRAULIC REAR CALIPER6 PC0331.038 ETRIER ARRIERE HYDR 1
CALIPER STAND7 PC0331.044 SUPPORT ETRIER ARBRE D40/D50 1
VENTILATED BRAKE DISC DIAM 2058 PC0341.207 DISQUE FREIN VENTILE DIAM 205 1
ZINC SCREW CHC 6X30 8.89 B1.C0630 VIS CHC M6X30 FT 8.8 2
ZINC SCREW CHC 8X25 8.810 B1.C0825 VIS CHC M8X25 FT 8.8 2
ZINC SCREW CHC 8X50 8.811 B1.C0850BP VIS CHC M8X50 FP 8.8 TETE BASS 2
ZINC SCREW TH 8X30 8.812 B1.T0830 VIS TH M8X30 FT 8.8 6
ZINC NUT M613 B2.06 ECROU M6 2
ZINC NUT M6 NYLSTOP14 B2.N06 ECROU M6 NYLSTOP 3
ZINC NUT M8 NYLSTOP15 B2.N08 ECROU M8 NYLSTOP 2
ZINC FLAT WASHER d6 D14 EP1.216 B3.P0614 RONDELLE PLATE d6 D14 EP1.2 4
SPACER d8 D16 EP8.517 PC0332.012 ENTRETOISE d8 D16 EP8.5 AOS NO 3
ZINC SCREW FHC 8X50 8.818 B1.F0850 VIS FHC M8X50 FP 8.8 2
PLASTIC SPACER L1019 PC0142.020 BAGUE PLASTIQUE L10 2
DISC PROTECTION20 PC0342.001 PROTECTION DISQUE 1
DOUBLE BRAKE CABLE TIGHTENER21 PC0711.042 SERRE CABLE FREIN DOUBLE 1
ZINC SCREW TH 8X60 8.822 B1.T0860P VIS TH M8X60 FP 8.8 3
WRAPPING CHAINGUARD BLACK23 PC0651.010 CARTER DE CHAINE NOIR ENVELOP 1
ALU KONICAL WASHER D8 BLACK24 PC0711.112 RONDELLE CUVETTE D8 AOS NOIR 2
PANHEAD SCREW BHC 6X16 DIN 60325 B1.B0616RT VIS BHC M6X16 AVEC RONDELLE 1
BRAKE (MECHANIC) CABLE26 PC0326.004 CABLE FREIN MECANIQUE 1
RUBBER LINED CLIPS27 PC0323.021 COLLIER DE SERRAGE 1
ZINC FLAT WASHER d8 D16 EP1.628 B3.P0816C RONDELLE PLATE d8 D16 EP1.6 13
HOLLOW AXLE D50 P20 SOFT29 PC0271.501 ARBRE CREUX D50 P20 SOUPLE 1
BLACK BEARING CAGE(90mm)30 PC0275.024 SUPPORT ROULEMENT D90 NOIR 3
MAG REAR WHEEL 210MM31 PC0261.055 JANTE AR MAG 210MM 2
REAR AXLE PIN 8X3 L50 SPIKE32 PC0273.008 CLAVETTE 8X3 L50 (AVEC PICOTS) 4
125 MAX EXHAUST BRACKET KIT33 PMFR373.005 KIT DE FIXATION DE POT 125MAX 1
REAR AXLE BEARING D50/9034 PC0274.029 ROULEMENT DE PALIER D50/90 3
ALU REAR HUB D50 L88 K835 PC0252.502 MOYEU AR ALU D50 L88 C8 2

BRAKE DISC SUPPORT D5036 PC0291.501 PORTE DISQUE D50 1
ALU SPROCKET SUPPORT D50 W837 PC0281.503 PORTE COURONNE ALU D50 CLAV8 1
6 SCREWS KIT REAR WHEEL D8mm38 PC0263.102 KIT 6 ECROUS A EMBASE M8 ROUE 1
SHORT TUBLESS VALVE39 PC0264.001 VALVE TUBLESS COURTE 1
MAG WHEEL 3 GRIPSTERS KIT40 PC0263.100 KIT 3 GRIPSTERS DE JANTES MAG 1
LOCKING DISC SPING d6 D1041 B3.S0610 RONDELLE DE SECURITE d6 D10 2
ZINC SCREW CHC 6X30 12.942 B1.C0630N VIS CHC M6X30 FT 12.9 2
ZINC SCREW BHC 6X25 10.943 B1.B0625 VIS BHC M6X25 FT 10.9 6
NUT M6 STOVER44 B2.B06 ECROU M6 BDR 6
ZINC FLANGE NUT M8 NYLSTOP45 B2.N08E ECROU M8 NYLSTOP A EMBASE 4
EXHAUST 125MAX SPACER46 PC0662.018 ENTRETOISE DE POT DE 125MAX 2
ZINC FLANGE NUT M6 NYLSTOP47 B2.N06E ECROU M6 NYLSTOP A EMBASE 4
LEFT EXHAUST BRACKET48 PC0662.032 SUPPORT POT D ECHAP GAUCHE 1
BRAKE FLUID TANK49 PC0312.004 RESERVOIR COMPLET MAITRE CYL 1
BRAKE PUMP DUST PROTECTION50 PC0315.003 CACHE POUSSIERE MAITRE CYL 1
LEVEL MASTER CYLINDER51 PC0322.006 LEVIER DE POMPE HYDRAULIQUE 1
BREMBO BRAKE PUMP CAP52 PC0313.002 BOUCHON DE POMPE BREMBO 1
BRAKE PADS SET53 PC0351.021 JEU DE PLAQUETTES 1
ZINC SPLIT PIN D5 L6354 B5.0563 GOUPILLE FENDUE D5 L63 1
SPROCKET HUB BOLT PACK55 B4.11 KIT VISSERIE PORTE COURONNE 1
KG WRAPPING CHAIN GUARD RUBBER56 PC0652.001 ELASTIQUE PARE CHAINE INTEG.KG 2
ZINC SCREW CHC 8X30 8.857 B1.C0830 VIS CHC M8X30 FT 8.8 2
LOCKING DISC SPING d8 D1358 B3.S0813 RONDELLE DE SECURITE d8 D13 2
SILENTBLOC M/M M8 D30 EP1559 PC0662.010 SILENTBLOC M/M M8 D30 EP15 2
ZINC SCREW FHC 6X60 8.860 B1.F0660 VIS FHC M6X60 FP 8.8 4
EXHAUST BRACKET HALF-FLANGE61 PC0662.025 1/2 BRIDE SUPPORT POT D ECHAP 4
RIGHT EXHAUST BRACKET62 PC0662.031 SUPPORT POT D ECHAP DROIT 1

xx* : option 3.1



30

26

13

31

29

5

5
6
29

12

11

12

9

28

3

24
2

20

19

18

15
16

17

21

12

14

22

17

4

11
25
10

12

28

13

31
29
5

6
29

12

27

11
25

9
12

33
30

1

8

8

23

7

7

34
35

36

33

32

34
35

36

32

REP QTE REF DESCRIPTION ANGLAIS
1 1 PC0412.008 SUPPORT COLONNE PLASTIQUE PLASTIC STEERING SHAFT CAGE
2 1 PC0232.005 ROTULE MALE D10 DROITE RIGHT BALL JOINT 10 MM
3 1 B2.N10B ECROU M10 NYLSTOP NUT M10 NYLSTOP
4 1 PC0411.015 COLONNE DE DIRECTION STEERING SHAFT
5 4 PC0213.058 RONDELLE DE CALAGE d10.5 EP4 THRUST WASHER D10.5x4
6 2 PC0213.057 RONDELLE DE CALAGE d10.5 EP2 THRUST WASHER D10.5x2
7 2 B2.08 ECROU M8 ZINC NUT M8
8 2 B3.P08 RONDELLE PLATE d8 D16 EP2 ZINC FLAT WASHER d8 D16 EP2
9 2 PC0232.004 ROTULE MALE D8 DROITE RIGHT BALL JOINT 8MM MALE
10 2 PC0232.008 ROTULE MALE D8 GAUCHE LEFT BALL JOINT 8MM MALE
11 4 B1.B0830 VIS BHC M8X30 FT 10.9 STEEL SCREW CHC M8 D10 L70
12 7 B2.N08 ECROU M8 NYLSTOP ZINC NUT M8 NYLSTOP
13 2 B1.C081070EP VIS CHC EPAULEE M8 D10 L70 STEEL SCREW CHC M8 D10 L70
14 1 PC0412.040 SUPPORT COLONNE DEMONTABLE 15MM STUB AXLE SPACER
15 1 PC0432.007 SUPPORT VOLANT DROIT AOS NOIR STEERING WHEEL HUB
16 1 B1.C0635N VIS CHC M6X35 FP 12.9 STEEL SCREW CHC 6X35 12.9
17 6 B2.N06 ECROU M6 NYLSTOP ZINC NUT M6 NYLSTOP
18 1 PC0431.012 VOLANT STEERING WHEEL
19 3 PC0711.111 RONDELLE CUVETTE D6 ALU NOIR ALU KONICAL WASHER D6 BLACK
20 3 B1.F0625 VIS FHC M6X25 FT 8.8 ZINC SCREW FHC 6X25 8.8
21 1 B1.C0865P VIS CHC M8X65 FP 8.8 ZINC SCREW CHC 8X65 8.8
22 2 B1.C0630 VIS CHC M6X30 FT ZINC SCREW CHC 6X30 8.8
23 2 B2.08G ECROU M8 PAS A GAUCHE ZINC NUT M8 LEFT THREAD
24 1 B2.N10 ECROU M10 NYLSTOP NUT M10 NYLSTOP
25 4 B3.P0812 RONDELLE PLATE d8 D12 EP2 ZINC FLAT WASHER d8 D12 EP2
26 1 PC0211.022 FUSEE DROITE AXE D17 ROT D8 RIGHT STUB AXLE
27 1 PC0212.022 FUSEE GAUCHE AXE D17 ROT D8 LEFT STUB AXLE
28 2 PC0221.025 BIELLETTE ALU AOS NOIR L266 ALU. STEERING TIE ROD 266MM
29 4 PC0213.033 RONDELLE DE CHAPE SPHERIQUE SPHERICAL WASHER
30 2 PC0261.156 JANTE AV MAG 130MM MAG FRONT WHEEL 130MM
31 2 PC0213.054 RONDELLE DE CHAPE SUPERIEURE UPPER STUB AXLE WASHER
32 2 PC0213.055 RONDELLE DE CHAPE INFERIEURE LOWER STUB AXLE WASHER
33 2 PC0213.008 ENTRETOISE 17 MM 17 MM STUB AXLE SPACER
34 2 PC0213.010 ENTRETOISE 5 MM 05 MM STUB AXLE SPACER
35 2 PC0213.007 ENTRETOISE 10 MM 10 MM STUB AXLE SPACER
36 2 B2.F14 ECROU M14 NYLSTOP (PAS FIN) NUT M14 NYLSTOP

38

37

38 39

REP QTE REF DESCRIPTION ANGLAIS
37 1 PC0264.001 VALVE TUBLESS COURTE SHORT TUBLESS VALVE
38 2 PC0262.006 ROULEMENT ROUE AV 17MM FRONT WHEEL BALL BEARING 17MM
39 1 PC0263.104 KIT 6 GRIPSTERS FREE LINE 6 GRIPSTERS SET FREELINE WHEEL

41

40

41

REP QTE REF DESCRIPTION ANGLAIS
40 1 PC0213.037 ENTRETOISE DE BAGUE DE FUSEE STUB AXLE SPACER
41 2 B9.6000-2Z ROULEMENT 6000-2Z BALL BEAR 6000 2Z

4.1

SPIRITTRAIN AVANT DIRECTION
FRONT TRAIN / STEERING
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26-27



TRAIN AV DIRECTION ECLATE CHASSIS SPIRIT
SODIKART

FRONT TRAIN / STEERING

N° Référence Désignation Qté N° Référence Désignation Qté
PLASTIC STEERING SHAFT CAGE1 PC0412.008 SUPPORT COLONNE PLASTIQUE 1
RIGHT BALL JOINT 10 MM2 PC0232.005 ROTULE MALE D10 DROITE 1
NUT M10 NYLSTOP3 B2.N10B ECROU M10 NYLSTOP 1
STEERING SHAFT4 PC0411.015 COLONNE DE DIRECTION 1
THRUST WASHER D10.5X45 PC0213.058 RONDELLE DE CALAGE d10.5 EP4 4
THRUST WASHER D10.5X26 PC0213.057 RONDELLE DE CALAGE d10.5 EP2 2
ZINC NUT M87 B2.08 ECROU M8 2
ZINC FLAT WASHER d8 D16 EP28 B3.P08 RONDELLE PLATE d8 D16 EP2 2
RIGHT BALL JOINT 8MM MALE9 PC0232.004 ROTULE MALE D8 DROITE 2
LEFT BALL JOINT 8MM MALE10 PC0232.008 ROTULE MALE D8 GAUCHE 2
ZINC SCREW BHC 8X30 10.911 B1.B0830 VIS BHC M8X30 FT 10.9 4
ZINC NUT M8 NYLSTOP12 B2.N08 ECROU M8 NYLSTOP 7
STEEL SCREW CHC M8 D10 L7013 B1.C081070EP VIS CHC EPAULEE M8 D10 L70 f9 2
REMOV. STEERING SHAFT SUPPORT14 PC0412.040 SUPPORT COLONNE DEMONTABLE 1
STEERING WHEEL HUB15 PC0432.001 SUPPORT VOLANT DROIT ALU 1
STEEL SCREW CHC 6X35 12.916 B1.C0635N VIS CHC M6X35 FP 12.9 1
ZINC NUT M6 NYLSTOP17 B2.N06 ECROU M6 NYLSTOP 6
BOX'S STEERING WHEEL BLACK18 PC0431.112 VOLANT BOX'S NOIR 1
ALU KONICAL WASHER D6 BLACK19 PC0711.111 RONDELLE CUVETTE D6 AOS NOIR 3
ZINC SCREW FHC 6X25 8.820 B1.F0625 VIS FHC M6X25 FT 8.8 3
ZINC SCREW CHC M8X65 8.821 B1.C0865P VIS CHC M8X65 FP 8.8 1
ZINC SCREW CHC 6X30 8.822 B1.C0630 VIS CHC M6X30 FT 8.8 2
ZINC NUT M8 LEFT THREAD23 B2.08G ECROU M8 PAS A GAUCHE 2
ZINC NUT M10 NYLSTOP24 B2.N10 ECROU M10 NYLSTOP 1
ZINC FLAT WASHER d8 D12 EP225 B3.P0812 RONDELLE PLATE d8 D12 EP2 4
RIGHT STUB AXLE D1726 PC0211.022 FUSEE DROITE AXE D17 ROT D8 1
LEFT STUB AXLE D1727 PC0212.022 FUSEE GAUCHE AXE D17 ROT D8 1
ALU STEERING TIE ROD 266MM28 PC0221.031 BIELLETTE ALU HEX NOIR L266 2
SPHERICAL WASHER29 PC0213.056 RONDELLE DE CHAPE SPHERIQUE 4
MAG FRONT WHEEL 130MM30 PC0261.156 JANTE AV MAG 130MM 2
UPPER STUB AXLE WASHER31 PC0213.054 RONDELLE DE CHAPE SUPERIEURE 2
LOWER STUB AXLE WASHER32 PC0213.055 RONDELLE DE CHAPE INFERIEURE 2
17 MM STUB AXLE SPACER33 PC0213.008 ENTRETOISE 17 MM AOS 2
5 MM STUB AXLE SPACER34 PC0213.010 ENTRETOISE 5 MM AOS 2
10 MM STUB AXLE SPACER35 PC0213.007 ENTRETOISE 10 MM AOS 2

ZINC NUT NYLSTOP M14 METR FINE36 B2.F14 ECROU M14 NYLSTOP (PAS FIN) 2
SHORT TUBLESS VALVE37 PC0264.001 VALVE TUBLESS COURTE 1
FRONT WHEEL BALL BEARING 17MM38 PC0262.006 ROULEMENT ROUE AV 17MM 2
MAG WHEEL 3 GRIPSTERS KIT39 PC0263.100 KIT 3 GRIPSTERS DE JANTES MAG 1
STUB AXLE SPACER40 PC0213.037 ENTRETOISE DE BAGUE DE FUSEE 1
BALL BEAR 6000-2Z41 B9.6000-2Z ROULEMENT 6000-2Z 2

xx* : option 4.1
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